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INTRODUCTION

Our Series 5000 2 4" product line uses 6063 extruded aluminum and are age
hardened to a T-6 rating for strength and durability. The Series 5000 windows
have integral extrusion walls with a nominal web thickness of .125", and a wall
thickness of .094". The nailing fins are .062" thick. The material thickness on all
wall sections meets or exceeds commercial window standards.

The pour and debridge thermal break profiles are extruded as a single extrusion
with a cavity for the thermal break material. Once the profile is extruded, the
cavity is filled with a two part polyurethane that has a low coefficient of thermal
conductivity. After the polyurethane has cured, a saw is used to debridge the
profile by ripping the aluminum web of the cavity. The profile is now thermally
broken, providing both improved thermal performance as well as improved
condensation resistance.

The Series 5000 window line is available in the following finishes:

e Class | Clear Anodized**

e Class | Bronze Anodized**

** Indicates Finishes In Stock.

STRUCTURAL TESTING

Our Series 5000 projected, casement and fixed windows have been tested to
AAMA/WDMA/CSA101/1.5.2/A440-05 standards as listed below: (Please see
test reports located in the back of this section for window sizes.)

e Fixed Window FW - C60

Casement Combination Window O0/XX/00 C50

Awning and Hopper Combination Awning / Awning / Fixed / Hopper C50
Awning Combination 2 Wide Fixed / 2 Wide Awning C50

Casement Combination Window XOXX C50
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All Weather has comprehensive files containing all historical testing. Each of the
tests in the proceeding list are current, however, our archived testing may be
more specific for your particular project and will be provided upon request.

ACOUSTICAL TESTING

All Weather has completed acoustical testing on several window configurations
and glass make-ups, including the test results listed below. Additional testing has
been performed and can be provided upon request.

e STC 41 / OITC 32 Fixed Awning Combo 8.8 mm Lami Over 4" Glass
e STC 41 / OITC 33 Fixed Casement Combo 8.8 mm Lami Over 316" Glass

CONSTRUCTION

Corners of frame and ventilators are mitered and welded for structural integrity.
All muntin and other intermediate bars are firmly attached to their cross joints
and their abutting sash sections. The frame sill, vents, and intermediate bars
contain weep provisions and are sloped for positive drainage to the exterior.
Frames are drilled and tapped to receive screen attachment hardware as
required. All surfaces to be glazed have a bead retaining notch.

HARDWARE

Projected & Casement Windows: Vents shall operate on 4-bar heavy duty
stainless steel hinges, and have die cast zinc cam handles with pole ring.
Project-in type units use a snaplock or cam handle with pawl. White bronze
hardware or brushed nickel hardware is available upon request.

Series 5000 awning and casement alternate: A worm gear rotary control operator with
butt hinges and side mounted locking handle is provided for each casement ventilator.
Casements can have a multipoint lock system upon request. Awnings can also be
equipped with worm gear rotary hardware with loose pin/concealed hinges and locking
handles on the jambs.
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SCREENS

Screens are made of painted roll formed aluminum to match the window frame
and use charcoal fiberglass mesh with plastic wicket doors. Wire mesh and
Ultraview mesh screens are available upon request. The screens are installed
and are removable from the inside of the building (Exception: Our project-in
hopper screen is mounted on the exterior).

Series 5000 rotary casement and awning windows will have flat screens, also
removable from inside the building. Flat screens are made with extruded screen
channel with mitered corners and an internal corner key.

GLAZING

The Series 5000 offers a 1" OA on insulated glass units. Series 5000 offers
square or beveled extruded bead.

WEATHER-STRIPPING

Our Series 5000 casement, awnings, and project-in windows are weather
stripped with a santoprene, 64A durometer black bulb insert. It is inserted in an
extruded slot at the perimeter of the vent or opening. Two (2) rows are used to
ensure low air infiltration and weather penetration prevention. The bulb seal can

be replaced in the field after installation, if necessary, for maintenance purposes.

INSTALLATION GUIDELINES

e All windows must be installed in prepared openings in accordance with AAMA
recommendations and the below-listed manufacturers’ recommendations
(If shop drawings are required, please refer to approved shop drawings for
installation):

¢ All vent panels must be closed and locked.
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e Fach unit must be installed level, plumb and square with a %" clearance on
the jambs and the header of the window.

e Remove wet plaster, mortar, stucco and cement immediately.
(Note: windows should only be cleaned with mild soap and water.)

¢ Do not set items on the sill.

¢ |n nail-on applications, a bead of caulking material should be applied to the
inside nail-on fin just before installation to insure a water tight seal between the
building and the window. In an equal leg window a bead of caulking material
should also be applied.

¢ Any attachment screws or bolts should be sealed during the process of
installation.

o After installation is complete, building paper and stucco wire (if a stucco
application) should overlap the window nail-on flange.

For installation instructions please contact sales.

CARE & MAINTENANCE

e Windows should be kept free of all dust, dirt, paint and plaster.

e The sill should be kept clean at all times. A vacuum cleaner with a crevice
attachment is recommended.

e Window should only be cleaned with mild soap and water.

e Caution: Damage will occur to the frame finish, and to the sealed glass unit, if
solvents, petroleum products, or caustic chemicals such as acetone or paint
thinner are used to clean window frames. Damage caused by this type of
abuse is not covered under warranty.
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‘ Test Report Moo CO4ZR01-307.44
Report Date: 01/20/14

] Ti?
Architectural Testing Hecard Retention End hw;‘:‘g‘:‘! i:.i

1.0 Report Issued To: All Weather Architectural Aluminum
T77 Aldridge Road
Vacaville, California 95688

2.0 Test Laboratory: Architectural Testing, Inc.
2524 East Jensen Avenue
Fresno, California 93706
550-233-8705

TEST REPORT 3.0 Project Summary:
Maporkthoz EREIRON-S01-04 3.1 Series/Model. 5000 Serics
Rendered to: 3.2 Product Type: Thermally Broken Aluminum Fixed Window
3.3 Compliance Statement: Results oblained are tested values and were secured by
ALL WEATHER ARCHITECTURAL ALUMINUM using the designated test methods. The specimen tested successfully met the
Vacaville, California performance requirements for an AAMA/WDMASCSA 100 /15,2 A440-08 rating of
Class € - PG60: Siee Tested 1502 x 1502 (59 x 59) - Type FW, and an
SERIES/MODEL: 5000 Series AAMASWDMASCSA 101 /L5 2/A440-05 rating of FW - C60 1502 x 1502
PRODUCT TYPE: Thermally Broken Aluminum Fixed Window (59 x 59),
3.4 Test Date: 06/17/2013
SPECIFICATION: AAMASWDMASCSA 101152 /A440-08, NAFS - North American 3.5 Test Record Retention End Date: All test records for this report will be retained
Fenestration Standard/Specification for Windows, Doors, and Skylights until June 17, 2017,
AND ) ' T ' .
36T L tion: Arch | Ti Inc. | Fi . Calif i,
AAMA/WDMA/CSA 10115 2/A440-05, Standardy/Specification st Lovutton: Anchifscmes] DS, IR Susk faciiy t Fiosn, G tioerda
for Windows, Doors, and Uit Skwlights. 3.7 Test Sample Source: The test specimen was provided by the cdient

3.8 Drawing Reference: The test specimen drawings hawve been reviewed by
Architectural Testing and are representative of the test specimen reported herein.

Title Summary of Results Test specimen construction was verified by Architectural Testing per the drawings
Primary Product Designator, Class C - PGG0: Size Tested 1502 x 1502 locaved in Appendix B. Any deviations are documented herein or on the drawings.
AAMASWDMASCSA 101/15.2 fA440-08 {59 x 58] - Type FW 3.9 Listof Official Dhservers:

Primary Product Designator,

AAMA/WDMA/CSA 101/1.5.2 /A440-05 FW - C60 1502 5 1502 (59 x 59) Hame Comgany
Design Prassure 2BB0 Pa [+60,15
Alrﬁ-:lﬂlt:aﬂun ,::ﬂ, L-Fw'r:l"'[ 0.00 n":rzﬂ h&nar_rlu; P‘l:lrltnt'r :II L‘f‘eathor .:'-{_Ehl’fmtl:l‘ﬂ Aluminum
Water Penetration Resistance Test Pressure 440 Pa [9.19 pst) avid Dougines rehitectural Testing. Inc.

Test Completion Date:  06/17/2013

Reference must be made to Report No. COA28.01-301-44 dated 0120414 for complete test
specimen description and detailed test results,

www.archtest.com
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4.0 Test Specilications:

AAMA/WDMA/CSA

5.1 Product Sizes:

101/1.5.2/A440-08, NAFS -
SteendardySpecification for Windows, Doors, and Skylights

5.0 Test Specimen Description:

Test Report Moo CO420.01-301.44
Report Date: 017200714
Record Retenticn End Date: 0617717

North  American  Fenestration

AAMASWDMASCSA 101 /LE2/A40-05, Stendard/Specification for Windows, Doors,

Page 2 of &

SD T,

Owverall Area; Width Height
2.26m” (24,307 millimeters inches millimeters inches
Owverall size 1502 58-1/8 1502 59-1/8
5.2 Frame Construction:
Frame Membor Material Daseription
- Extruded  aluminum  with  poured and
Head and 5ill Alminum | 4o ridged thermal break
. Extruded  aluminum  with  poured  and
lamibs Aluminum | 44 ridged thermal break
loinery Type Detail
Frains cornens Mitored Comers were welded and sealed with seam

5.3 Panel Construction: Mo panal was utilized.

5.4 Weatherstripping: No weatherstripping was utilized,

www.archtest.com

777 Aldridge Road

| Vacaville,

CA 95688

800.680.5800
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Architectural Testing

Test Report Moo CO4208.01-300-44
Report Date: 017200714

Record Retenticn End Date: 0617717
Page 3of 6

5.0 Test Specimen Description: [Continued)

5.5 Glazing: No conclusions of any kind regarding the adequacy or inadequacy of the
glass in any gheeed Lest specimen can be mode,

Glass Spacer Interior Exterior
Type Type Lite Lite Glazing Method
Glazing was direct set to the frame
from the exterior onto double-
318" Efa sided foam tape, sealed at the
171G Aluminum clear elear corners with gilicone, and secured
anmaled annealed | with a snap-fit glazing bead. Each
glazing bead utilized a rubber
gasket against the glass.
Daylight Opening
Location Quantity milli L Glass Bive
Fixod lite 1 1433 % 1433 56-7 /16 x 56-7/16 172"
5.6 Drainage:
Drainage Method Sire Quantity Location
Weep MNotch | 117167 x 1/8° z 3:1; fixed lite, 7/8° from each

5.7 Hardware: No hardware was utilized
5.8 Reinforcement: No reinforcement was utilized.

5.9 Screen Construction: No screen was uthlized.

www.archtest.com
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‘ Test Report Moo CO420007- 301 -44. ‘ Test Report Moo COAZE0A-301-44
Report Date: 7720514 /‘1 Report Date: 07720014
Arehitectural Testing acord[atsaticn kad m':,,ﬂlf‘;%; Architectural Testing Racerdl Ratustica B D'“:r;l;ﬂ';
6.0 Installation: 7.0 Test Results: [Continued)
The specimen was installed into a Douglas fir test buck, The rough opening allowed for Title of Test | Results | Allowed | Note
a 1547 shim space. The exterior perimeter of the window was sealed with silicone. o nal Performance
‘Water Penetration,
Location Anchor Description Anchor Location per ASTM E 547
ot — . 1-1/2° from each corner and at 440 Pa (919 psf) Pass No leakage 3
Mail fin 1/4% % 2" Phillips Nat head serew spaced 12° - 13" on conter. Uniform Load ection,
per ASTM E 330
1.0 Test Results: The temporature during testing was 21°C [69°F).  The results are 280 Pa (-B0.15 psf) 0.1 mm (U017} 1.9 mm [0.077)
tabulated as follows: + 2880 Pa (+60.15 psf) 0.3 mm (0.017) 1.9 mm (0.077) 4,56
Uniform Load
Title of Test Results Allowed Note pn:rASTM E 330
Alr Leakage,
Infiltration per ASTM E 283 00 L/s/md L5 Lfefme -4320 Pa (-00.23 psf) 0.1 mm (0.017) 1.0 mm (0.047)
at 75 Pa [1.57 psf) (.00 cfin i) 0.3 cfm/ft*] max, 1 +4320 Pa [+90.23 psf) 0 mim (0.007) 1.0 mm [0.047) 5.6
Water Penctration,
per ASTM E 547 N/A MNFA 2 Note 1: The tested specimen meels [or exceeds) the performance levels specified in
Uniform Load Deflection, AAMASWDMASCEA 1017182 /A440 for air leakage resistance.
ASTM E /,
umnl:ﬂn: Load ;ﬂ“"" N/A N/4 2 Note 2: Withowt insect seroer,
per ASTM E 330 NI NIA 2 Note 3: The client opted to stert at o pressure higher than the minimuem required, Test
Forced Entyy Resistance, por results are reported under Qplional Performance.
ASTM F 588, Type D, Grade 40 )
and per CAWM-301, Type ¥ Parss No entry Note 4: The deflections reported are given different allowable limits by the stated

specifications.  The allowalle Nmits reported are the more restrictive.  The diflection
date in this report may alse be used for special code complignce or informaolion purposes.

Note §: Loads were held for 10 seconds.

Note 8 Tape and film were used to seal ageinst air leakage during structural testing. In
our opinion, the tape amd film did not influence the resulis of the test.

www.archtest.com www.archtest.com
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‘ Test Report No. CO420.00- 30744
Report Date: 01720014

il 7,
Architectural Testing ; Hesantion find DIL':PT;:IE. ﬂ:‘

Architectural Testing will service this report for the entire test record retention period.
Test records that are retained such as detailed drawings, datasheets, representative
samples of test specimens, or other pertinent project decumentation will be retained by
Architectural Testing, Inc. for the entire test record retention period.

This report does not constitute certification of this product nor an opinion or endorsement
by this laboratory. It is the exclusive property of the client so named herein and relates
only to the specimen(s] tested. This report may not be reproduced, except in full, without
the written approval of Architectural Testing. Inc.

For ARCHITECTURAL TESTING, Inc.

O v = s

David Douglass Leaton Kirk
Project Manager Director = Regional Operations
DO

Attachmenis (pages): This report is complete cnly when all attschments listed are included.
Apperdiz-A: Alteration Addendum [1)
Apperadiz-B: Drawings (1)

www.archtest.com
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TEST REPORT
Report Moo C3427.00-301-44
Rendered b

ALL WEATHER ARCHITECTURAL ALUMINUM
Vacawille, California

SERIES/MODEL: 5000 Series
PRODUCT TYPE: Thermally Broken Aluminum
Combination Fixed & Casement Window O0/%0/00

SPECIFICATIONS: AAMASWDMASCSA 101 /152 /A440-08, NAFS -
Narth American Fenestration Standard Specificetion for Windows, Doors, ond Skylghts
AND
AAMASWDMAJCSA 101 /L5.2/A440-05,
Standardy Specification for Windows, Doors, and Uait Skylights

Title Summary of Resulis
Primary Product Designator, Class LC = PGS0; Size Tested 1613 x
AAMASWDMASCSA 100 /152 /A440-08 3353 (64 x 132) - Type ©

Primary Product Designator, _
AAMA/WDMA/CSA 101/1.5.2 /A440-05 G— S0 1613 R FHES (64 X 152)

Design Pressure +2400 Pa [£50.13 psf)
Air Infiltration =007 Lfsfm? {001 chm./t7)
Water Penetration Resi o Test Pressure 360 Pa (7.52 paf)

Test Completion Date:  07/03/2013

Reference must be made to Report Mo, C9427.00-301-44, dated 01717714 for complete test
specimen description and detailed test resuls.

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800
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Test Report Mo CO427.00-307 44
Bepoart Date; 0A1TA4

Hegord Retention: 07 /76717
Architectural Testing Page 1af T

1.0 Report Issued Toc All Weather Architectural Aluminum
777 Aldridge Road
Vacaville, California 95688

20 Test Laboratory: Architectural Testing. Ine.
2524 Enst Jensen Avenus
Fresno, Califormia 93706
5589-233-8705

3.0 Project Summary:
3.1 Product Type: Thermally Broken Aluminum Combination Fixed & Casement
Window OO/ X000
3.2 Series/Model: 5000 Series

3.3 Compliance Statement: Results oblained are tested values and were secared by
using the designated test methods. The specimen tested successfully met the
performance requirements for an AAMASWDMASCSA 101 7152/ A440-08 rating of
Class LEC - PG50; Size Tested 1613 x 3353 [64 x 132) - Type € and an
AAMASWDMASCSA 101 /1.5.2 FA440-05 rating of C = C50 1613 x 3353 (64 x 132).

34 Test Dates: 04/18/2013 - 0T/26/2013

3.5 Test Record Retention End Date: All test records for this report will be retained
unkil huly 26, 2017

3.8 Test Location: Architectural Testing, Inc. vest facility in Fresno, Californda.
3.7 Test Sample Source: The test specimen was provided by the client

3.8 Drawing Reference: The test specimen drowings have been reviewed by
Architectural Testing ond are representative af the test specimen reported herin
Test specimen construction was verified by Architectural Testing per the drawings
located in Appendix B Any deviations are documented herein ar on the drawings,

3.9 List of 0fficial Obscrvers:
Hame Comgyy
Seamus Porter Al Weather Architectural Aluminum

Jay Ratlily Architectural Testing, Inc.
Davidd Douglass Architectural Testing, Inc.

www.archtest.com
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Test Report Moo CH42T7.01.304.44

Report Date: 01/17/14

R d Retention: 07, 17

Architectural Testing e “H#JI;L?
4.0 Test Specifications:

AAMASWDMASCSA  101/15.2/A440-08, NAFS - MNorth American  Fenestration
Stendard/Specification for Windows, Doors, and Skylights

AAMASWDMASCSA 101 /152 fA440-05, Standard/Specification for Windows, Doors,
and Unit Skylighes

5.0 Test Specimen Description:
5.1 Product Sizes:

Overall Area: Width Ha
SA1m® [5R23 ) | millimeters inches millimeters inches
Overall size 1613 63-1/2 3353 132
Active Panel 147 31-3/8 1520 59-13/16
5.2 Frame Construction:
Frame Member Material Darseription
Head, Sill, Extruded aluminum with poured and debridged
and Jambs Al tharmal break.
Extruded aluminum with poured and debridged
Muillions Aluminum thermal brealk
Joinery Type Detail
Frame corners Mitered Joints were walded and sealed with seam sealer.
Horizontal Mullion ends were coped and tabs were stabed
Mullion joints C.upqd mh slots at cach jamb; sealed with scam
Vertical mullions were mpcd and welded to each
Vertical Mullion Co horizontal mullion, coped and tabs staked
loints ped through slots at head and sill; sealed with seam
sealar,
www.archtest.com

777 Aldridge Road | Vacaville, CA 95688 |

A

Architectural Testing

Test Report Noo: CO427.00. 301 .44
Report Date: 01717714

Record Retention: 07 f26/17
PageZal 7

5.0 Test Specimen Description: [Continued)

5.3 Parwl Construction:

Panel Member Material Daescription
, Extruded aluminum with poured and debridged
Rails and stiles Alumirum thermal break.
loinery Type Dwtail
| Parel cor Miter Joined with aluminum corner Iccys crimped in

place; sealed with seam sealer.

5.4 Weatherstripping:

Description Quantity Location
Hollow bulb vinyl 1 row Interior face of panel.
Hollow bulb vinyl 1 row Framae at ¢ nt opening perimeter.
5.5 Glazing: No conclusions of any kind regarding the adequacy or inadequacy of the
glass in any glazed test specimen(s) can be made.
Glass Spacer Interior Exterior
| Type Type Lite Lits Glazing Method
ﬁlazl:ns was set from the exterior
onto 38 wide double-sided foam
= 187 clear | 1/8° clear | tape sealed with silicone at each
G Alurmninem annecaled | anncaled | corner; secured using a snoap-ft
glazing bead with a rubber gashet
against the glase.
Lite | Quantity | Daylight Opening Gliass
millimaters inchas Bite
Top & bottom fixed lites 4 T41 x 850 28-3/16x 57-5/8 | 5/8°
Middle active panel 1 674 x 1400 26-9/16x551/8 | 5/8"
Middle lixed 1 741 x 1463 29-3/16x 57-5/8 5/8"
www.archtest.com

800.680.5800
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6.0 Installation:

Architectural Testing

Test Report Nou CO427.04. 30144
Report Date: 01717714

Record Retentlon: 07 f26717

Page Sl 7

The specimen was installed into a Douglas fir buck., The rough opening allowed for a

1747 shim space. The exterior perimeter of the window was sealed with silicone.

Location Anchor Description Anchor Location
Wail fin 1747 x 2° Phillips Nat head 2-1/2 Irom each corner,
SCraW spaced 8-1/2" = 13" on conter,
T.0 Test Results: The temperature during testing was 18°C (64°F),  The results arc
tabulated as follows:
Title of Test Results Allowed MNote
Initiate molion:
15N (3.4 ibd) TON [15.7 ibf) max.
Operating Force, Maintain motion:
per ASTM E 2068 4 N [1.016f) A5 N (10,7 1) max,
Locks:
A0 N (9.0 Ibf) 100 M (22.5 Ibf) mac.
Air Leakage,
Infiltration per ASTM E 283 =007 L/sfimd 1.5 Lfs/m?
at 75 Pa [1.57 psn) (=001 efrmse2) (0.3 el ft¥) max. 1
Water Penetration,
per ASTM E 547 N/ N/A 2
Uniform Load Deflection,
per ASTM E 330 NS WA 2
Uniform Load Structural,
per ASTM E 330 NS MNSA 2
Forced Entry Resistance, per
ASTM F 588, Type B, Grade 10 Pass
and per
CAWM-301, Type 11 Pass Mo entry
Sash Vertical Deflection
270 N (60.7 Ibh) 1.0 mm [0.04%) 15.9 mm [062°) max.
Distributed Load
300 Pa [6.27 psf) Pass No damage
www.archtest.com

777 Aldridge Road | Vacaville,

CA 95688 | 800.680.5800

A

Architectural Testing

Test Report No: CO42T.00- 3017 44
Report Date: 01717714
Record Retention: 07 f26717

Fage 6al 7
7.0 Test Results: (Continued)
Optional Performance
Title of Test Results Allowed Note
Water Penciration,
per ASTM E 547
at 360 Pa (7.52 psr) Pass No leakage 3
Uniform Load Deflection,
per ASTM E 330
Laken at bottom rail
+2520 Pa (+52.63 psl) 0.3 mm (0.017)
-2520 Pa (-52.63 psl) 0.3 mm (0.017)
+2520 Pa (+52.63 psf) 14,6 mm [D.577)
-2520 Pa (-52.63 paf) 15.2 mm [0.607) NSA 4,5, 6
Uniform Load Structural,
per ASTM E 330
Laken ot bottom rail
+3600 Pa (+75.19 psr) 0.5 mm [0.027) 24 mm (0U09°) max.
-3600 Pa (-75.19 psl) 0.3 mm [0.0717) 2.4 mm [0.097) max.
+3600 Pa (+75.19 psr) 2.7 mm [0.117) AT mm (0L15°) max.
-3600 Pa (-75.19 psf) 2.3 mm [0.097) A7 mm (D1 max. | 5.6

Note 1: The tested specimen meets [or exceeds) the performance levels specified in
AAMA/WDMASCSA 101 /152 /A440 for air leakage resistance,

Note 2: The client apted to start al @ pressure higher than the minimum required, Test
results are reported under Optional Performance,

Note 3: Without insect scree,

Note 4: The deflections reported are not limited by AAMA/WDMASCSA 10171852 /A440
for the product designations shown  Deflection date are reported for special code
compliance and information only.

Note & Loads were held for 10 seconds.

Note & Tape and film were used to seal against air leakage during structural testing. In
our opinion, the tape and fflm did ned inflience the results of the test.

www.archtest.com
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‘ Test Report No.: CH427.00-307.44
Report Date: 01517514

R d Retention: 07 /2617
Architectural Testing e nT&;TL’?

Architectural Testing will service this report for the entire test record retention period.
Test records that are retained such as detailed drowings, datasheels, representative
samples of test specimens, or other pertinent project decumentation will be retained by
Architectural Testing, Inc. for the entire test record retention period.

Thizs report does not constitute cortification of this product nor an opinion or endorsemaent
by thiz laboratory. It iz the exclutive property of the client o0 named herein and relates
only to the specimen(s) tested. This report may not be reproduced, except in full, without
the written approval of Architectural Testing. Ine.

For ARCHITECTURAL TESTING, Inc,

Y O

David Douglass Leaton Kirk

Project Manager Director - Regional Operations
DO: s

Attachments (pagis]: This repart i complete only whan all aitack Nisted are i

Apperdiz-A; Alteration Addondun (1)
Appenifia-B; Dravings (7)

www.archtest.com

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800 | www.allweatheraa.com



A A
1% %4

LL WEATHER

ARCHITECTURAL ALUMINUM

TESTING

SERIES 5000

A

Architectural Testing

TEST REFORT
Report Mo CO479007-301-44
Rendered to:

ALL WEATHER ARCHITECTURAL ALUMINUM
Vacaville, Califormia

SERIES/MODEL: 5000 Series
PRODUCT TYPE: Thermally Broken Aluminum Combination Window
Stacked Outswing Awnings / Fixed / Inswing Hopper

SPECIFICATION: AAMA/WDMA/CSA 101/15.2/A440-08, NAFS - North American
Fenestration StandardSpecifieation for Windows, Doors, and Skylights
AND
AAMASWDMASCSA 101 152/ A440-05, Standond Specification
Jor Windows, Doors, and Unit Skylights

Title Summary of Resulis
Primary Product Designator, Class C = PRS0 Size Tested 1206 x 3257
AAMAWDMASCSA 101152 (A440-08 (48 x 128) - Type AP

Primary Product Designator, e .
AAMA/WDMA/CSA 101/1.5.2/A440.05 AP - C50 1206 x 3257 (48 x 126)
Design Pressure + 2400 Pa (250,13 pst)
Air Infiltration 0,00 L/s/m? (0.00 cfm/fi?)
Water Penetration Resistance Test Pressure 360 Pa (7.52 psf)

Test Completion Date:  07/23/2013

Reference must be made o Report No., C8429,01-300-44, dated 01/23/74 for complete test
spedimen description and detailed test results.

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

Architectural Testing

A

Test Report Moo CO420001-301-44
Report Date: 01/20/14

Revision 1 Date: 01/23/14

Record Retention End Dute: 07/23517
Page 1ol 7

1.0 Report Issued To: All Weather Architectural Aluminum
777 Aldridge Road
Vacaville, California %5688

2.0 Test Laboratory: Architectural Testing, Inc.
2524 East Jenson Avenue
Fresno, California 93706
559-233-8705

3.0 Project Summary:

3.1 Series/Model: 5000 Series

3.2 Froduct Type: Thermally Broken Aluminam Combination Window
Stacked Outswing Awnings [ Fixed [ Inswing Hopper
3.3 Compliance Statement: Results obtained are tested values and were secured by
uging the designated test methods. The specimen tested successfully mel the
performance requirements for an AAMASWDMASCSA 101/1.5.2/A440-08 rating of
Class © - PGS0: Size Tested 1206 x 3257 (48 x 128) - Type € and an
AAMASWDMA/CSA 101,/15.2/A440-05 rating of C - C50 1206 x 3257 (48 x 128).

3.4 Test Dates: 06,/19,/2013 - 07/23/2013

3.5 Test Record Retention End Date: All test records for this report will be retained
until July 23, 2017.

3.6 Test Location: Architectural Testing, Inc. test Escility in Fresno, California.

3.7 Test Sample Source: The test specimen was provided by the client.

3.8 Drawing Reference: The test specimen drawings have been reviewed by
Architectaral Testing and are representative of the test specimen reported herein,

Test specimen construction was verified by Architectural Testing per the drawings
located in Appendix B. Any deviations are documented herein or on the drawings.

3.9 List of OMcial Observers:

Homs LCompany

Seamus Porter Al Weather Architectural Aluminum

Jay Rathift Architectural Testing, Inc.

Jarod Hardman Architectural Testing, Inc.

Jell Osugi Architectural Testing, Inc.

Dawid Douglass Archivecaral Testing. Inc.
www,archtest.com
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“ Test Beport Moo CR420.01-301 44
Report Date: 01,2014

Revision 1 Date: 0172314

Record Retention End Dabe: 07723717
Page 20l 7

Architectural Testing

4.0 Test Specifications:

AAMASWDMASCSA  101/L52/A440-08, NAFS - North American  Fenestrofion
Srandard/Specification for Windows, Doors, and Skylights

AAMASWDMASCSA 101/15.2/A440-05, StandardSpecification for Windows, Doars,
and Unit Skylights

5.0 Test Specimen Description:

5.1 Product Sizes:

Overall Area: Width
392 m’ (42212 | millimeters i millimeters
Crverall size 1206 47172 3257 128174
Awning Panels [2) 1154 47 807 31-3/4
Hopper Panel (1] 1156 45172 TE8 30174
5.2 Frame Construction:
Frama M Material Deseription
Head, sill Alurminurm Extruded aluminum with poured and de-bridged
and jambs “ thermal break.
. . Extruded aluminum with poured and de-bridged
Mullions Aluminum th 1 bk
" Extruded aluminum with poured and de-bridged
Invert bar Aluminum th | break.
Joinery Type Deetail
Frame comners Mitered Comers were welded: sealed with seam sealer,
Haorizontal Mullion Mullion ends were coped and staked at tabs
joints Coped through slots in jambs; sealed with seam sealer.
Fastened to frame members at perimeter of
in@wing vent opening using #10 x 17 square-drive
Snap-fitand salf-drilling screws at mid-span and 4-1/2" from
Invert bar MF* each end, pan heads in the horizontal members
and Mat heads in the jambs; sealed to the frame at
the emnds with seam sealer; horizontal members
held back 7 /8" from each cormer,
www.archtest.com

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800
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Architectural Testing

5.0 Test Specimen Description: [Continued)

5.3 Parel Construction:

Test Report Moo CRZ0001-301 44
Report Date: 01,/50/14

Revisbon 1 Date: 01723714

Rocord Retention End Date: 07723017

Page 30l 7

[ Panel/Member | Material Deseription
I
Hopper/All Aluminumm &Tdr;;d:dmrﬂ:?l:lgumﬁkmm poured and de-

Joinery Type Datail
pmecomers | W | e

5.4 Weathersiripping:

Dwscription Quantity Location
Haodlow hulb vinyd 1 row Awning stiles and rails.
Haodlow bulb vinyl 1 row Hoepper stiles and rails.
Hallow bl vinyl 1 row Frama at all vent opening perimeters,
5.5 Glazing: Mo conclisions of aay kind regarding the adequacy or inadequacy of the
lass in any glazed test specimen(s) can be maode,
Glass Spacer Interior Exterior
T Type Lite Lite Glazing Mathod
Glazing was set from the exterior
onto 38" wide double-skded
. 178 chear | 178" clear | foam tape sealed at the corners
LG I annealed | annealed | with silicone; secured wsing a
snap-fit  glazing bead with a
rubber gasket against the glass,
Daylight Opening
Location Quantity milli - inct Glass Bite
Awming 2 1043 x 695 A2-5/8% 27-3/8 B/16"
Fixed 1 1137 x 752 A4-3 /4 x 29-5/8 16"
Hopper 1 1036 x 648 4013416 x 25-1/2 5/8°
www.archtest.com
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5.0 Test Specimen Description: [Continued)

Test Report Moo CRZ0001-301 44
Report Date: 01,/50/14

Revisbon 1 Date: 01723714

Rocard Retention End Date: 07723017

Pagedof 7

5.6 Drainage:
Drainage Method Size Quantity Location
Horizontal mullion exterior glazing
Weep Notch 5/8"x 178" 2 wrack leg at fixed lite, 778" from each
o,
- = Exterior glazing track leg all botiom
Weep Noth | 5/87x1/8 & | rails, 7/8" from each end
Horizontal mullion exterior leg at
Waep slot 5/B w187 4 bottom of each awming vent, 7/8°
from each end.
Wiatherstripping 1" Gap z Awning bottom rails, 1° from each
qag end.
Wulrt:;npplng 1/4° Gap z Awning stiles, 17 from top end.
5.7 Hardware:
Description Quantity Lecation
14-1/2% from each end of awning boltom
Locking handle assembly 4 radls each attached with four #10-24 x 5/8°
Phillips flat head screws.
Interior face of horizontal lock mullions,
Sarike plate 4 each attached with two #10-24 x 5/8°
Phillips Nlat head screws.
13-1/4° from each end of hopper top rail
Locking handle assembly 2 each attached with four #10-24 x 5/8"
Phillips flat head screws.
Inner face of horizontal ek mullion, each
Kooper 2 attached with two #10-24 x 5/167 Phillips
fNat head screws.

5.8 Reinforcement: Mo reinforcement was utilized.

5.9 Screen Construction: Mo screen was utilized.

www. archtest.com
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Architectural Testing

Test Report Moo CO420010-301-44
Report Date: 01720414

Reviston 1 Date: 01/23/14

Record Retention End Date: 07/23/17
Page Sof 7

6.0 Installation:

The specimen was installed into a Dowglas fir buck The rough opening allowed for a

1747 shim space. The exterior perimeter of the window was sealed with silicane,

Location Anchor Description Anchor Location
Nail fin 1,47 x 27 Phillips Aat head 2=1,2" from each comer,
Era g spaced 9% = 16 on center.

7.0 Test Results: The temperature during testing was 21°C [69°F)L  The results are

tabulated as follows:

Title of Test Results Allowed MNote
Initiate motion:

Q5N (21.3 101 H/A

D“E:M“‘;:;?a'ph Maintain motion:

Awni TGN (17.01060) 135 N (30,3 Ibf) max
ming Locks:
17 N (3.8 M) 100 N (22.5 Ihf) max,
Initiate motion:

36 N (8.0 Ibf) H/A

Dp’rsl.:.;f;;;?apﬂ Maintain motion:

H T6 N (17.01bf) 135 N (30,3 Ibf) max.
Opper Locks:
12 N (2.8 Inf) 100 N (22.5 Ibf) max.
Alr Leakage,
Infiltration per ASTM E 283 0,00 Lfs/m 1.5 Lfsfm?
at 75 Pa [1.57 psf] {000 cfm/ i) (0.3 cfmyB?) max 1
‘Water Penetration,
per ASTM E 547
at 360 Pa (7.52 psf) Pass No leakage 2
www.archtest.com
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Report Date: 01/20/14
Architectural Testing Becord R iy
Page bof 7
7.0 Test Results: [Continued)
Title ol Test Results Allowwed Mote
Uniform Load Defection,
per ASTM E 330
Awmning lock rail
+2520 Pa [+52.63 psf) 16 mm (0077 | 68 mm (0.277) ma.
2520 Pa (52,63 psi) 1.7 mm [0087) 6.8 mm [0.277) max,
+2520 Pa [+52.63 psf) 23mm (0137 | 6.6 mm (0267 mas.
-2520 Pa (-52.63 psf) 34 mm (0187) 6.6 mm (0.267) max,
+2520 Pa [+52.63 psf) 2.4 mm [(0.087) G mm [0.267) max.
-2520 Pa (-52.63 psi) 2.1 mm [(0117) 6.6 mm (0.26%) max,
Hopper hinge rail
+2520 Pa [+52.63 psf) 1.2 mm [0.047) 6.8 mm [0L277) ma.
-2520 Pa (-52.63 psi) 1.0 mm (0047) GHmm (027 ) max, | 3, 4.5
Uniform Load Structural,
per ASTM E 330
Avmning lock rail
« 3600 Fa [+75.19 psf) 0.2 mm [0.017) A6 mm (0.747) ma,
-3600 Pa (-75.19 psi) 0.0 muma [D.007) 3.6 mm (0.147) max.
+« 3600 Pa [+75.19 psf) 0.2 mm [0.017) 3.5 mm [0.14%) max,
3600 Pa [-75.19 psh) 0.0 mm [0.007) 3.5 mm [0.147) max.
« 3600 Fa (+75.19 psf) 0.0 mm (0.007) A5 mm (0.147) ma,
-3600 Pa (-75.19 psi) 0.0 mm [0.007) 3.5 mm [0.147) max.
1 : ;
+ 3600 Pa (+75.19 psf) O oy [, 0607 A6 mm (0.147) ma,
-3600 Pa [-75.19 psf) 0.0 mm (0.007) | 36 mm (004" max. | 4.5
Forced Entry Resistanoe, per
ASTM F 588, Type B, Grade 10
and per CAWM-301, Type Il
Awming Pass
Hopper Pass No entry
Awning, Hopper, Projected
Hardware Load Test
Aowwning, 140 N [(31.51bi) 5.3 mm (0.217) 334 mm (1.317) max.
| Hopper. 140 N [31.5 Ihf) 2.3 mm [0.047] 29.4 mm [1.16") max.
www.archtest.com
777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

“ Test Report Koo CR2A01-301-44
Report Date: 017°20/14

Revision 1 Date: U1/23/14

Architectural Testing Feceed Fostention End Date: 07/23/17
Page 7ol 7

7.0 Test Results: [Continued)

Note I: The tested specimen meets [or exceeds) the performance levels specified in
AAMASWOMASCSA 1017152 JA440 for air leakage resistance.

Note 2: Without tnsect screen.

Note 3: The deflections are not limited for the product designation shown according to
AAMASWOMASCSA 101/ 2/AM0-05. The deflection limits reported are applicable to
the product designation shown per AAMA/WDMAJCSA 101 /5.2 /A440-08.

Note #: Loads were held for 10 seconds,

Nate 5: Tape ond film were used bo seal agoinst air eakage during structural testing. In
ouwr agpinion, the tape end filom did rot taffeence the resulls of the test

Architectural Testing will service this report for the entire test record retention period.
Test records that are retained such as detailed drawings, datasheets, representative
samples of test specimens, or other pertinent project documentation will be retained by
Architectural Testing, Inc. for the entire test record retention period,

This report does not constitute certification of this product nor an opinion or endorsement
by this labaratory. It ks the exclusive property of the client so named herein and relates
anly to the specimen(s) tested. This report may not be reproduced, except in full, without
the written approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, Inc.

) _A/L _:Cméira’.wx.-

David Douglass Leaton Kirk
Project Manager Director - Regional Operations
DO s

Atachments (pages): This report is complete oaly when all attachesents Bsted are inchudied.
Appendix-&: AReration Addendum (1)
Agpenadiz-B: Drswings [7)

hils report produced from controlled docussent template XTI 004732, aud 0031712

www.archtest.com
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TEST REFORT
Report No.: CH9426.01-301-44
Rendered to;
ALL WEATHER ARCHITECTURAL ALUMINUM
Vacaville, California

PRODUCT TYPE: Thermally Broken Aluminum Combination
Double Fixed Over Double Awning Windoa

SERIES/MODEL: 5000 Series

SPECIFICATION: AAMA/WDMASCSA 101 /152 /A440-08, NAFS - North American
Fenestration Standard/Specification for Windows, Doors, and Skylights
AND

AAMASWDMA/CSA 101/1.5.2 fA440-05, Standard/Specification for
Windows, Doors, and Unit Skylights

Title

Summary of Results

Primary Product Designators,
AAMASWDMASCSA 101 /.52 A440-08

Clazs C - PG35: Size Tested 2426 x 1625
(96 x 64) = Type AP
AND
Class LC - PGS0: Size Tested 2426 x 1625
(56 x 64) - Type AP

Primary Product Designator,
AAMASWDMASCSA 1017152 fA440-05

AP - C50 2426 x 1625 (96 x 64)

Air Infiltration

0,04 L/s/m? (0,01 efm/ 7]

Water Leakage Test Pressure

360 Pa [7.52 psf)

Design Pressure

42400 Pa (+50.13 psf)

specimen description and detailed test results,

Reference must be made to Report No, CO426.07-300-44, dated 0117474 for complete test

Test Completion Date:  06/21/2013

777 Aldridge Road |

Vacaville,

CA 95688 | 800.680.5800

Architectural Testing

‘ Test Report Mo CR42600-3017.44
Heport Date: 01/17414

Record Retention End Date: 0621517
Page 1 ol

1.0 Report Issued To: All Weather Architectural Aluminum

777 Aldridge Road
Vacaville, California 95688

2.0 Test Laboratory: Architectural Testing, Inc,

2524 East Jensen Avenue
Fresno, California 93706
G59-233-8705

3.0 Project Summary:

3.1 Product Type: Combination Double Fixed Over Double Awning Windoes
3.2 Series/Model: 5000 Serics

3.3 Compliance Statement: Results obtained are tested values and were secured by
using the designated test methods. The specimen tested successfully met the
performance requirements for multiple ratings.

For AAMA/WIMA/CSA 101/L5.2/A440-08:
Class € - PG35: Size Tested 2426 x 1625 (96 x 64) - Type AP
Class LC - PGS0: Size Tested 2426 x 1625 (96 x 64) - Type AP

AP - C50 2426 x 1625 (96 x 64)
3.4 Test Dates: 06182013 - 06/21/2013

3.5 Test Record Retention End Date: All test records for this report will be retained
until June 21, 2017,

3.6 Test Location: Architectural Testing, Inc. test facility in Fresno, California,
3.7 Test Sample Source: The test specimen was provided by the client

3.8 Drawing Referemce: The test specimen drawings have been reviewed by
Architectural Testing and are representative of the test specimen reported herein,
Test specimen construction was verified by Architectural Testing per the drawings
located in Appendix B. Any deviations are documented herein or on the drawings.

3.9 List of Official Observers:

Hame Company

Seamus Porter All Weather Architectural Alusminum

|L=FFDsugi Architectural Tcxl'ing.lrbc_

Jared Hardman Architectural Testing, Inc.

David Douglass Architectural Testing. Inc.
www.archtest.com
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‘ Test Report No.: C9426.00- 30144
Report Date: 01717/14

Record Retention End Date: 06.521/17
Architectural Testing Page 2 of 9

4.0 Test Specifications:

AAMASWDMASCSA  101/15.2/A440-08, NAFS - MNorth American  Fenestration
Standard/Specification for Windows, Doors, and Skylights

AAMASWDMASCSA 101 /152 fA440-05, Standard/Specification for Windows, Doors,
and Unit Skylights

5.0 Test Specimen Description:

5.1 Product Sizes:

Overall Area: Width He
3.94 m® (424 ft¥) millimoters inches millimeters inehes
Overall size 2426 45-1/2 1625 64
Awning Panels (2) 116848 46-3/4 B03 31-5/8

5.2 Frame Construction:

A

Architectural Testing

Test Report Noo C9426.01-307.44
Report Date: 09717714

Record Retention End Date: 06721717
Page 3 al 9

5.0 Test Specimen Description: (Continued)

5.2 Frame Construction: [Continued)

loinery Type Detail
. oints were sealed with seam sealer and joined
Frame corners Mitgred Jwithmldscxl.crinrnFtthurm:l I'.|r¢a|l|:.:I
Slip-fit vertical mullion halves were fastened
together with #8 square drive flat head screws
w"':‘::::“"" Slip-fit cut flush with the opposite exposed surface at
1-3/4" long. and spaced 4° to B° from each end
and each mullion joint.
Mullion ends were coped and tabs were staked
Haorizontal c through slots at each jamb and welded through
mullicns slots at each vertical mullion; sealed with seam
saalar,
Mullion ends were coped and tabs were staked
Vartical mullion Coped through slots at the head and sill; sealed with

seam sealer.

5.3 Panel Construction:

Frames M 3 Material Deseription

. . Extruded aluminum with poured and debridged

Head and Sill Aluminum thermal break,
Is Aumingm Extruded aluminum with poured and debridged

thermal break.
Extruded aluminum with poured and debridged
’ . thermal break; horizontal mullions integrabed
Mullions Aluminum lixed live and active panel; wvertical mullion

utilized E-piece construction.
www.archtest.com

777 Aldridge Road

| Vacaville, CA 95688 | 800.680.5800

Panel /M Material Description
i ’ . Extruded aluminum with poured and
Raits and stiles Alminum debridged thermal break
hoinery Type Datail
All Panel Mi Joined with aluminum comer keys crimped in
Cu ke | . Toond ith I
s place; Wil SCam sealer.
5.4 Weatherstripping:
Daseription Quantity Location
Hallow bull vinyl 1 row Interior face of panel
Haollow bulh vinyl 1 row Exterior face of frarme and mullions.
www.archtest.com

| www.allweatheraa.com
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“ Test Report Mo CO426.01-301.44
Report Date: 09717714
Record Retention End Date: 06521717
Architectural Testing Page 4 al'0
5.0 Test Specimen Description: (Continued)
5.5 Glazing: No conclusions of any kind regarding the adequacy or inadequacy of the
glass in any glazed test specimen(s) can be made.
Glass Spacer Interior Exterior
Type Type Lite Lite Glazing Method
Glazing was sot from the exterior
onte 38" wide double-sided
. 1/8" clear 1/8% clear | foam @pe sealed at the comers
G Aluminum annealed | anmealed | with silicone; secured using a
snap-fit  pglazing bead with a
rubber gasket against the glass,
1 Daylight Opening Glass
i Quantity millimeters inches Bite
Active panels 2 1075 x 690 A42:516x 27-3/16 5/8™
Fixed lites 2 1135 % 747 44-11/16 x 29-7/16 5/8°
5.8 I;klinm:
Drainage Method Size Quantity Location
Exterior  glazing  track  of
Weep notch 11/16% x 1,687 4 horizontal mullion at hxed lites,
1" fraem each corner.,
Exterior glazing track leg of
Weep notch 5/8 x 178" 4 baottom rails, 1-378" from each
EOFTIE,
- Exterior sill leg, 374" from each
Weap natch kel : famb and each vertical mullion.
. Exterior sill leg. midspan at the
Waeep natch 7/16" 21 /80 1 wertical mullion.
www.archtest.com

777 Aldridge Roa
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A

Architectural Testing

Test Report Nou: C3420001-307 .44
Report Date: 01717714

Record Retentlon End Date: 06721717
Fage 5ol 9

5.0 Test Specimen Description: [Continued)

5.7 Hardware:

Description Quantity L

Each jamb and vertical mullion, spaced 47
from the sill, each secured with two 10-24
x 5/16° Phillips pan head screws.

Midspan of cach pancl; sealed and
attached w sill using four 10-24 x 5/8°
Phillips Nat head screws; and attached to
battom rails with four #10 x 716" square-
drive pan head sell-drilling screws.
Attached using five #10 x 7/16%square-
drive pan head self-drilling screws on each
stile and four #10 x 5/8"square-drive pan
head self-drilling screws on each vertical
mullion and jamb.

I.m;kins handle assembly 4

Roto-operator assembly 2

Multi arm hinge assembly 4

E.B Reinforcement: Mo reinforcement was utilized,
5.9 Screen Construction: No screen was ulilized.

6.0 Installation:

The specimen was installed into a Douglas fir buck. The rough opening allowed for a
1447 shim space. The exterior perimeter of the window was sealed with silicone.

Location Anchor Description Anchor Location
Nasil fi 174" x 2° Phillips Mat head 2-174" from each corner and
ail fin - -
BCrEw spaced 117 = 16" on center,
www.archtest.com
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“' Test Heport Mo CH9426.00- 301 .44
Repaort Date: 07717714
Architectural Testing Record Retention End m“'ﬂ?ﬂ;
7.0 Test Results: The temperature during te-.:tlrlg was 19°C (B6°F). The results are
tahulated as follows:
Title of Test Results Allowed Note
Initiate motion:
9N [(2.01b) TON [15.7 Ibf] max.
Operating Force, Maintain motion:
per ASTM E 2068 21 N (4.7 i) 45N {1001 Ibf] max.
Lok
31 N [7.0Ikf) 100 M (22.5 1bf) max.
Air Leakapge,
Infiltration per ASTM E 283 OIB L s/ m? 1.5 L/s/m?
at 75 Pa [1.57 psf) (0,04 efm/1t7) (0.3 cfm/ft¥) max, 1
Water Penetration,
per ASTM E 547 NSA N/A 2
Uniform Load Deflection,
 perASTM E 330 N/A N/A 2
Uniform Load Struetural,
per ASTM E 330 N/A N/A 2
Forced Entry Reslstance, per
ASTM F 588, Type B, Grade 10
and per CAWM-301, Type Il Pass No entry
Awning, Hopper, Projected
Hardware Load Test
140 N (#1.5 () 0.5 mim (0.027) 6.5 mm [144") ma.
www.archtest.com
777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

A

Architectural Testing

Test Report Noo C9426.01-307.44
Report Date: 09717714
Record Retention End Date: 06721717

Page T al 9
7.0 Test Results: [Continued)
Optional Performance
Title of Test Raesults Allowed Note
Water Penetration,
per ASTM E 547
at 360 Pa [7.52 psf) Pasis No leakage 3
Uniform Load Deflection,
per ASTM E 330
Bottom rail
+ 1680 Pa (+35.00 psf) 1.2 mm [0.057) 68 mm [(0.277)
=1680 Pa (-35.09 psf) 4.4 mm [0.187) BAmm [0.277)
Vertical mullion
+ 1680 Pa [+35.00 psf) 7.7 mm [0.307) 2.1 mm [0.367)
1680 Pa [-35.09 psf) 7.2 mm [0.287) 9.1 mm [0.367) 4,56
Unifarm Load Structural,
per ASTM E 330
Bottom Hail
+2520 Pa [+52.63 psf) 0.0 i [0.007) 36 mm [0.747) max
-2520 Pa (-52.63 psl) 0.2 mm (0.017) 3.6 mm [0.147) max
Yertical mullion
+2520 Pa (+52.63 psf) 0.3 mm [D.017) 4.8 mm [(0.957) max
-2520 Pa [-52.63 psf) 0.0 s [0.007) 4.8 mm (0.19%) max 4.5

www.archtest.com
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‘ Test Report Noo C9426.01-307.44
Report Date: 09717714
Record Retention End Date: 06521717

Architectural Testing FageBal 2

7.0 Test Results: [Continued)

Optional Performance (Continued)

Title of Test Raesults Allowed Note
Uniform Load Deflection,
per ASTM E 330
Bottom Hail
+2520 Pa [+52.63 psf) 1.2 mm (0.047)
-2520 Pa (-52.63 p=l) 1.2 mm (0047)
Nertical mullion
+2520 Pa (+52.63 psl) 11.6 mm [0.457)
-2520 Pa (-52.63 psf) 1.0 mm [0.437) /A 4,5 6
Uniform Load Structural,
per ASTM E 330
Bottom Rail
+3600 Pa (+75.19 psr) 0.1 mm [0.017) 3.6 mrm (0.147) max
-3600 Pa (-75.19 p=l) 0.1 mm [0.017) 36 mm (0.147) max
Vertical mullion
+3600 Pa (+75.19 psn) 0.5 mm [0.027) 4.8 mm [0.19%) max
3600 Pa (-75.19 psf) 0.5 mim [0.027) 4Bmm (019" max | 4,57

Note 1: The tested specimen mests for exceeds) the performance levels specified i
AAMASWDMASCSA 101152 AA440 for air leakage resistance.

Note 2: The client opted to start al o pressure higher than the minimum required, Test
results are reported under Optional Performance,

Note 3: Without insect screen.
Note &: Loads were held for 10 seconds.

Note § Tape and film were used to seal qgm'n.rt air M.wkqp.g d.l.r.n'.rw structural I.rﬂ.f:w. In
our apinion, the tape and fim did not inflience the results of the test.

Note 6: The deflections reported are not limited by AAMA/WDMA/CSA 1017182/ A440
for this product designation, This deflection deta is reported for special code compliance
and fnformation only.

Note T: When diferent allowable limits are specified for multiple product designations
or specifications, the limits reported are the more restrictive,

www.archtest.com

‘ Test Heport Mo CRZ000-300.44
Report Date: 07717714
Record Retention End Date: 06721517

Architectural Testing Page 9 f 0

Architectural Tl.-stins will service this report for the entire test record retention period.
Test records that are retained such as detailed drawings, datasheets, representative
samples of test specimens, or other pertinent project documentation will be retained by
Architectural Testing, Inc. for the entire test record retention period.

Thiz report does not constitute certification of this product nor an apinion or endorsement
by this laboratory, It is the exclusive property of the client so named herein and relates
only to the specimen(s) tested. This report may not be reproduced, except in full, withowt
the written approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, Inc.

el

Ll ¥

gty Bigree by R asion Hirk,
David Douglass Leaton Kirk
Project Manaﬂcr Director = Rrg:irmal Operations
DO: s

Attachmemis (pages): This report is complete only when all attachmenis listed are included.
Appendia-A: Alteration Addendum [1)
Apperdia-B: Dirawings (8]

www.archtest.com

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800
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Architectural Testing

TEST REPORT
Report No.: C3424.01-301-44

Rendered o

Vacaville, Califomnia

SERIES/MODEL: 5000 Series

AND

for Windaws, Doors, and Unit Skplights

ALL WEATHER ARCHITECTURAL ALUMINLM

PRODUCT TYPE: Thermally Broken Aluminum XOXX Casement Combinathon Window

SPECIFICATION: AAMASWDMA/CSA 101 /1.5.2 FA440-08, NAFS - Novth American
Fenestration Stendard/Specification for Windows, Doors, and Skylights

AAMASWIOMA/CSA 101,/1,5.2 fA440-05, Standond /Specification

Tithe Summary of Results
Primary Product Designator, Class C = PG5 Size Tested 3251 x 1510
AAMAWDMASCSA 101/1.5.2 /A440-08 (126 x 60) = Type C
Primary Product i Lor,
mﬁmm’fﬁfmm'i‘f;_'gj’:’,:mus €= C50 3251 x 1510 (126 x 60)
Design Pressure +2400 Pa [250.13 psf)
Air Infiltration <0.1 L/s/m® (<0.01 cfm/ )
Waler Penetration Resistance Test Pressure 360 Pa [7.52 psf)

specimen description and detalled test results,

Test Completion Date:  046/21/2013
Reference must be made to Report No. CO424.071-3070-44 dated 01/21/74 for complete test

777 Aldridge Road | Vacaville, CA 95688 | 800.680.5800

Architectural Testing

2.0 Test Laboratary:

Test Report Noo CS42400-301-44
Report Date: 01/°21/14

Recard Retention End Date: 0621117
Page 1od7

1.0 Report Issued To: Al Weather Architectural Aluminum

777 Aldridge Raad
Vacaville, California 95688

Architectural Testing. Inc
2524 East [ensen Avenue
Fresno, California 93706
559-231-8705

3.0 Project Summary:

3.1 Series/Model: 5000 Serfes

3.2 Product Type:  Thermally Broken Aluminum
XONK Casement Combination Windew

3.3 Compliance Statement: Results obtained are tested valwes and were secured by
using the designated test methods. The specimen tested suocessfully met the
performance requirements for an AAMA AVDMASCSA 101 7152/ A440-08 rating of
Class © - PG50: Sige Tested 3Z51 x 15100 (128 x 60) - Type € and an
AAMASWDMASCSA 101 /1525 A440-05 rating of C- C500 3251 x 1510 (128 x 60).

3.4 Test Dates: 06/17/2013 - 06/21/2013

3.5 Test Record Retention End Date: All test records for this report will be retained
until June 21, 20017,

3.6 Test Locatlon: Architectural Testing. Inc. vest Eacility in Fresno, Calilomia

3.7 Test Sample Source: The test specimen was provided by the dient,

3.8 Drawing Reference: The test specimen drawings have been reviewed by
Architectural Testing and are representative of the test specimen reported herein,
Test specimen construction was verified by Architectural Testing per the drawings
located in Appendix B. Any deviations are documented herein or on the drawings.

3.8 List of OMicial Observers:

Hame Comgpany

Leamus Porler All' Weather Architectural Aluminum
Jay Ranlift Architectural Testing. Inc.

Jedf Osugi Architectural Testing. Inc

David Douglass Architectural Testing. Inc.

www.archtest.com
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‘. Test Report Moo C0424.01-301-44
Report Dage: 01721714
Architectural Testing e B B e e s 7
5.0 Test Specimen Description: |[Continued)
5.4 Weatherstripping:
Quantity Location
Hallow bull winyl 1 row Active panel stibes and rails
Hallow bully winyl 1 row Frame at panel opening perimeter.
5.5 Glazing: No condisions of ary kind regarding the edequocy or inadequacy of the
qlass in any glozed test specimens) can be made,
Glass Spacer Interior | Exterior
Typs Lits Lite Glazing Method
Glazing was set from the exterior
onto 378" wide double-sided foam
s 1/8% clear | 1/8° clear | tape sealed at the cormers with
G Alumirm annealed | annealed | silicone; secured using a snap-fit
glazing bead with a rubber gashet
against the glass.
Daylight Opening
Location Cuantity il . inct Glass Bite
Panats 3 695 x 136 27-3/8 x 54-0/16 58"
Fimed 1 72X 1441 2958 x 56-3/4 5/8"
5.6 Drainage:
Drainage Method Size Quantity Leeation |
. Sl exterior beg at ficed live, 7/8°
‘Weep Notch THe x 18" F from each corner.
- Sill exterior Ing at vent openings.
Weep Notch TG x 108 6 7 /8" from each cormer.
. Bomom rail exterior glazing wack
Weep Notch TG x 1080 1 leq, 7/8° from each corner.
Weatherstripping 1° Gap G Battom rail, 17 from each corner,
Weatherstripping 174" Gap 6 Stiles, 17 fram each top corner.
www.archtest.com

777 Aldridge Road

| Vacaville,

CA 95688

800.680.5800
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Architectural Testing

Test Report Moo CH424.07-301-44
Report Date: 01/21/14
Record Retention End [Date: 06/21,/17
Fage 4 of 7
5.0 Test Specimen Description: [Continued)

5.7 Hardware:
Description
Locking handle assembly [

Loeation
14% from each end of lock stiles; each
attached with two #10-24 x 578" Phillips
flat head screws.
Opposite ks each attached to vertical
lock mullion with two #10-24 x 5/16°
Fhillips flat head screws.
Antached using five #10 x 7/167 square-
drive sell-drilling pan head screws in the
top and bottom rails, and four #10 x
5/8" square-drive seif-drilling pan head
serews in the frarme.

Strike plate L]

Multi-arm hinge assembly &

5.8 Reinforcement: No reinforcement was utilized.
5.9 Screen Construction: No screen was utilized
B.O Installation:

The specimen was installed into a Douglas fir buck. The rough opening allowed for a
1747 shim space. The exterior perimeter of the window was sealed with silicone.

Location Anchor Description Anchor Location
g 1-1/2" from each comer and
Nail fin 1/4% x 2° Phillips flat head screw spaced 8-1/2 - 13° on centar.

www.archtest.com
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“ Test Repart Bo: CO424.01-300-44
Regeait Date: D1/20/14

Record Retention End Date: 0621 /17
Architectural Testing Page Sl 7

T.0 Test Results: The wmperature during testing was 21°C (65°F). The resulis are
tabulated as follows:

Tithe of Test Results Allowed Note
Dperating Foroe,
per ASTM E 2068
Lnitiate motion 85N (1900 1) Report Only
Maintain mation A6 N (1003 b4 100N [22.5 1bf) max.
Locks 20 N [4.516f) 100 M (22.5 |bf] max.
Air Leakage,
Infiltration per ASTM E 283 <001 Lfsdme 1.5 Ls/m®
at 75 Pa [1.57 psf) (<001 efm) (0.3 elmitF) mas. 1
Water Penatration,
per ASTM E 547 N/A NiA 3
Uniform Load Deflection,
per ASTM E 330 NFA NSA 3
Uniform Load Structural,
per ASTM E 330 NSA NS 3

Foreed Entry Resistance, per
ASTM F 588, Type B, Grade 10

and per CAWM-201, Type Il Pass Mo entry
Sash Vertical Defection Test
270 N (60.7 Iba) <1 mm (<0.007) | 161 mm {0.64] max.
Distributed Load Test
300 pef (627 psl) Nodamage No damage
Dptional Performance
Water Penetration,
per ASTM E 547
at 360 Pa (7.52 psf) Pass No leakage 2
Uniform Load Deflection,
per ASTM E 330
Hinge Stile
-2520 Pa (-52.63 pst) 29 mm (0.127) 8.6 mm [0.347)
+2520 Pa (+52.63 psl) 1.7 mim [00057) 8.6 mim [0.347)
-2520 Pa [-52.63 psf) 7.4 mm [0.29°) &4 mm [0.33°7)
+2520 Pa [+52.63 psf) 50 mm [0.207) 8.4 mm (0.337)
Eixed-1o-Hinge Mullion
-2520 Pa [-52.63 pst) 5.1 mm [0.207) B4 mim (0.337)
+2520 Pa (+52.63 psf) 5.0 mm [0.20%) &4 mm [0.337)
Lock-to-Lock Mullion
2520 Pa [-52.63 psf) 7.4 mm [0.297) 8.4 mm (0.337)
+2520 Pa [+52.63 pst) 3.5 mm [0.167) B.4 mm [0.337) 4,56
www,archtest,com
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“ Test Report oo COA24.00-300-44
Report Date: 01/21/14

Record 7
Architectural Testing S hmpﬁzéﬂ;

T.0 Test Results: [Continued)

Tithe of Test | Results | Allowed [ Mote
Optional Performance [Continued)
Uniform Load Structural,
per ASTM E 330
Hinge Stile
-3600 Pa (-75.19 psf) 0.1 mm (00717} A5 mm (0L1E87)
+ 3600 Pa [+75.19 psf) 0.0 mm [0.007) 45 mm (0L187)
Lock-to-Fised Mullion
3600 Pa [-75.19 psf) 0.0 mm (0007} 4.4 mm (0177)
+3600 Fa (+75.19 psf) 0.3 mm (0.017) 4.4 mm (0.177)
Eixed-to-Hinge Mullion
.3600 Pa (-75.19 psf) 03 mm (0,017} 44 mm (0177
#3600 Fa (+75.19 psf) 0.0 mm (0007} 4.4 mm (0.177)
Lock-to-Lock Mullion
.3600 Pa (-75.19 psf) 06 mm (0037} A4 mm (0177
+3600 Pa (+75.19 psf) 0.0 mm (0.007) 4.4 mm {0.177) 5.6

Note T: The bested specimen meets for exceeds) the perfirmance levels specifed in
AAMA/WDMA/CSA 101 /152 /A440 for air leokage resistance.

Note & Without insect scroen

Naote 3: The client apted to start at @ pressure higher than the minimum required. Test
resits are reported under Optional Performance.

Note 4: The allowable lmits reported are the more restrictive according to either
AAMA/WDMA/CSA 101152 A440-05 or AAMA/WIMASCSA 101152 fA440-08, for the
respective product designelions given. The dete reported may alse be uied for speciol
code comphignee and informational purposes,

Note 5 Loads were beld for 10 seconds,

Note B Tape and film were used Lo seal against air leakage dirring structural testing. In
our opinion, the lope and film did no! infTuence the resulls of the test

www.archtest.com
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Test Report Moo CO4307-300 44
Report Date: 01721714
Record Retention End Date: 06/21/17

Architectural Testing Page Tal 7

Architectural Testing will service this report for the entire test record retention period.
Test records that are retained such as detailed drawings, datasheets, representative
samples of test specimens, or other pertinent project documentation will be retained by
Architectural Testing, Inc. for the entire test record retention period.

This report does not constitute certification of this prodwct nor an opinion or endorsement
by this laboratory. It is the exclusive property of the client 20 named herein and relates
anly to the specimen(s) tested. This report may not be reproduced, except in full, without
the written approval of Architectural Testing. Inc.

For ARCHITECTURAL TESTING, Inc.

Y SN

David Douglass Leaton Kirk
Project Manager Director - Regional Operations
D e

mﬂhzm: This regaet i complets only when all attachments livied are included.
dis-A- Alteration Addesdem (1]

A.pponduﬂ-l)nm[‘.\‘}
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